ASSEMBLY INSTRUCTIONS

PY=5T

COMPONENTS CHECKLIST

ASSEMBLY INSTRUCTIONS

N—11

TABLE TOP
1PC
LEG
4PCS
FITTINGS HARDWARE
Part'A' Part'B'
w
TRUSS HEAD SCREW M4X25
HANDLE C121 : 1 PC 2 PCS

Part 1 C i
@D))))))))))))))))))

JCBC BOLT M6 x 50 : 8 PC

PHI'D'K

ALLEN KEY M4:1PC

Part'E’ @

FLAT WASHER 5/16" : 8 PCS

Part'F'
@

SPRING WASHER 5/16" :8 PCS

31/07/2010

MADE IN MALAYSIA




